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BLE_2M-Ant1-2440-1000~26500-PASS

+ Q Frequency v - -

KEYSIGHT !nput RF : Input Z: 50 Q #Atten: 30 dB PNO: Best Wide  #Avg Type: Power (RMS| {7 - 4 1
RL Coupling: DC Corr CCorrRCal  Preamp: Off Gate: Off Avg|Hold: 10/10 I; (Center Frequency
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run 2.480000000 GHz
Sig Track: Off PPPPPP
! Span
1 Spectum Ref Lvl Offset 11.43 dB Mkr1 2.479 985 GHz)| 300000000 Mz
‘ScaIeIDiv 10dB Ref Level 30.00 dBm -2.51 dBm Swept Span

Zero Span

Full Span
Start Freq
‘ 1 2.478500000 GHz

A N
A , AUTO TUNE
Wi | | )

ke l T‘WE,'I’*‘{lllWM""”"‘:“{ﬂfl%"l"’rﬁ"““':’m‘l='.flflf'[ﬂL‘{ e
"J;u,wwﬂww“ (I i 2L

300.000 kHz

Auto
Man

Center 2.480000 GHz #Video BW 300 kHz
#Res BW 100 kHz Sweep ~5.42 ms (1001 pts)

Aug 15, 202 wa| (Y] X 7| Isignal Track
5:01:14 PM waa &i 2 lispenzoom)

BLE_2M-Ant1-2480-0~Reference-PASS

HY-FCC part 15C-BLE Ver.1.1 Page 67 of 76 Report No.: RF240802004-02-002




+

Input Z: 50 Q
Corr CCorr RCal

KEYSIGHT |nput R

Coupling: DC
RL Align: Auto

1 Spectrum
Scale/Div 10 dB
|

Start 0.0300 GHz
#Res BW 100 kHz
1] Aug 15, 2024
m K\P F - ? 5:01:17 PM

Freq Ref: Int (S)

G

Center Frequency ‘
51 000 MHz

Frequency

#Atten: 10 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power (RMSE 234
Avg|Hold: 10/10
Trig: Free Run

PPPPPP
Span
Mkr1 705.48 MHz 970.000000 MHz

-71.63 dBm

Ref Lvi Offset 11.43 dB
Ref Level 11.43 dBm Swept Span
Zero Span

| Full

Start Freq
30.000000 MHz

C Step
97.000000 MHz
Auto

#Video BW 300 kHz Stop 1.0000 GHz

Sweep 36.0 ms (30001 pts)
- Fi AV Sj

= ignal Track

ki &L (Span Zoom)

KX
BLE_2M-Ant1-2480-30~1000-PASS

BLE_2M-Ant1-2480-1000~26500-PASS

HY-FCC part 15C-BLE Ver.1.1

Page 68 of 76 Report No.: RF240802004-02-002




Band edge measurements
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APPENDIX H - POWER SPECTRAL DENSITY
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Test Mode Antenna Freq(MHz) Result[dBm/3kHz] Limit[dBm/3kHz] Verdict
2402 -15.42 <8.00 PASS

BLE_1M Ant1 2440 -14.40 <8.00 PASS
2480 -14.33 <8.00 PASS

2402 -19.24 <8.00 PASS

BLE_2M Ant1 2440 -18.09 <8.00 PASS
2480 -18.05 <8.00 PASS
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Test Graphs
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Statement

1. The report is invalid without the official seal or special seal of Shenzhen Haiyun

Standard Technology Co., Ltd. (hereinafter referred to as the unit).
2. The report is invalid without the signature of the approver.
3. The report is invalid if altered arbitrarily.
4. The report shall not be partially copied without the written approval of the unit.
5. The reported test results are only valid for the tested samples.

6. If there is any objection to the test report, it shall be submitted to the test unit within 15

days from the date of receiving the report, and the overdue shall not be accepted.

Shenzhen Haiyun Standard Technology Co., Ltd.

Address: Room 110, 111, 112, 113, 115, 116, Block B, Jinyuan Business Building, No.
302, Xixiang Avenue, Labor Community, Xixiang Street, Baoan District, Shenzhen,

China
Tel: 0755-26024411

Email: service@hy-lab.cn
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